

## VUAH Antimicrobial Dosing Guidance

This guidance document is meant to provide general dosing recommendations. There are situations where a different dose may be used. Please consult pharmacy for assistance if needed. This document is meant to serve as a reference and does not substitute for clinical decision making.

\*Indicates medication is included in pharmacist renal dose adjustment protocol

### Antibiotics

Indication	>50 ml/min	30-49 ml/min	10-29 ml/min	<10 ml/min; HD (give after HD)	CRRT <sup>1</sup>
<b>Amikacin (IV)</b>					
<b>PK Consult</b>					
<b>*Amoxicillin (PO)</b>					
Mild (ex. UTI, SSTI)	500 mg q8h or 875 mg Q12h	500 mg q8h or 875 mg Q12h	500 mg Q12h	500 mg Q24h	500 mg Q8h
Moderate to Severe (ex. pneumonia, bacteremia, osteo)	1 g Q8h	1 g Q8h	1 g Q12h	500 mg Q12h	1 g Q8h
Infective Endocarditis	1 g Q6h	1 g Q6h	1 g Q8h	1 g Q12h	1 g Q6h
<b>*Amoxicillin/Clavulanate (PO)</b>					
	875/125 mg Q12h	875/125 mg Q12h	500mg/125 mg Q12h	500mg/125 mg Q24h	875/125 mg Q12h
<b>*Ampicillin (IV)</b>					
Mild to Moderate (ex. UTI, SSTI)	2 g Q6h	2 g Q8h	2 g Q12h	2 g Q12h	2 g Q8h
Severe (ex. bacteremia, meningitis, endocarditis, osteo)	2 g Q4h	2 g Q6h	2 g Q8h	2 g Q8-12h	2 g Q6h
<b>*Ampicillin/Sulbactam (IV)</b>					
Non-Acinetobacter	3 g Q6h	3 g Q6h	3 g Q12h	3 g Q24h	3 g Q8h
Acinetobacter Mild Infection	3 g Q4h	3 g Q6h	3 g Q8h	3 g Q12h	3 g Q6h
Acinetobacter Moderate to Severe Infection	9 g Q8h (Infuse over 4 hours)	9 g Q8h (Infuse over 4 hours)	9 g Q12h (Infuse over 4 hours)	9 g Q24h (Infuse over 4 hours)	9 g Q12h (Infuse over 4 hours)
<b>Azithromycin (PO/IV)</b>					
Pneumonia	500 mg x 1, followed by 250 mg Q24h OR 500 mg Q24h				

Last updated: 8/13/24  
Last approval date: 8/21/24

Indication	>50 ml/min	30-49 ml/min	10-29 ml/min	<10 ml/min; HD (give after HD)	CRRT <sup>1</sup>	
<b>*Aztreonam (IV)</b>						
Mild to Moderate	1-2 g Q8h	1-2 g Q8h	1-2 g Q12h	1-2 g Q24h	1-2 g Q8h	
Severe (ex. neutropenia, meningitis)	2 g Q6-8h	2 g Q6-8h	2 g Q12h	2 g Q24h	2 g Q6-8h	
<b>*Cefazolin (IV)</b>						
Mild (cystitis)	1 g Q8h	1 g Q8h	1 g Q12h	500 mg Q24h	1 g Q8h	
Moderate to Severe (ex. systemic infection, SSTI)	2 g Q8h	2 g Q8h	2 g Q12h	1 g Q24h Outpatient: 2g 3x/week post-HD; consider 3g for 72h interdialytic period	2 g Q8h	
<b>Cefdinir (PO)</b>						
	300 mg Q12h	300 mg Q12h	300 mg Q24h	300 mg x 1, then 300 mg postdialysis on dialysis days	300 mg Q12h	
<b>*Cefepime (IV)</b>						
	2 g Q8h	2 g Q12h	1 g Q12h	1 g Q24h Outpatient: 2g 3x/week post-HD	2 g Q12h <sup>2</sup>	
<b>Cefiderocol (IV)</b>						
	>120 ml/min	60-120 ml/min	30-60 ml/min	15-30 ml/min	<15 ml/min; HD (give after HD)	CRRT
	2 g Q6h	2 g Q8h	1.5 g Q8h	1 g Q8h	750 mg Q12h	See below <sup>3</sup>
<b>Ceftaroline (IV)</b>						
Mild to Moderate	600 mg Q12h	400 mg Q12h	300 mg Q12h	200 mg Q12h	400 mg Q12h	
Severe (ex. Bacteremia)	600 mg Q8h	400 mg Q8h	300 mg Q8h	200 mg Q8h	400 mg Q8h	
<b>*Ceftazidime (IV)</b>						
	2 g Q8h	2 g Q12h	2 g Q24h	1 g Q24h Outpatient: 2g 3x/week post-HD	2 g Q12h	
<b>Ceftazidime-Avibactam (IV)</b>						
	2.5 g Q8h	1.25 g Q8h	0.94 g Q12h	0.94 g Q24h	1.25-2.5 g Q8h	

Last updated: 8/13/24  
Last approval date: 8/21/24

Indication	>50 ml/min	30-49 ml/min	10-29 ml/min	<10 ml/min; HD (give after HD)	CRRT <sup>1</sup>
<b>Ceftolozane-Tazobactam (IV)</b>					
	3 g Q8h	1.5 g Q8h	750 mg Q8h	2.25 g x 1, then 450 mg Q8h	1.5 g Q8h
<b>Ceftriaxone (IV)</b>					
Cystitis				1 g Q24h	
Systemic Infection				2 g Q24h	
CNS Infections or <i>E. faecalis</i> Endocarditis				2 g Q12h	
<b>*Cefuroxime (PO)</b>					
	250 – 500 mg Q12h	250 – 500 mg Q12h	250 mg Q12h	250 mg Q24h	250 – 500 mg Q12-24h
<b>*Cephalexin (PO)</b>					
Mild to Moderate (ex. UTI, SSTI)	500 mg Q6h	500 mg Q6h	500 mg Q8h-12h	500 mg Q12h-24h	500 mg Q6h
Severe (ex. Osteomyelitis)	1000 mg Q6h	1000 mg Q6h	1000 mg Q12h	1000 mg Q24h	1000 mg Q6h
<b>*Ciprofloxacin (PO/IV)</b>					
Non- <i>Pseudomonas</i> (PO)	500 mg Q12h	500 mg Q12h	500 mg Q24h	500 mg Q24h	500 mg Q12h
<i>Pseudomonas</i> (PO)	750 mg Q12h	750 mg Q12h	750 mg Q24h	500 mg Q24h	750 mg Q12h
Non- <i>Pseudomonas</i> (IV)	400 mg Q12h	400 mg Q12h	400 mg Q24h	400 mg Q24h	400 mg Q12h
<i>Pseudomonas</i> (IV)	400 mg Q8h	400 mg Q8h	400 mg Q12h	400 mg Q24h	400 mg Q8h
<b>Clarithromycin (PO)</b>					
	500 mg Q12h	500 mg Q12h	500 mg Q24h	500 mg Q24h	500 mg Q24h
<b>Clindamycin (PO/IV)</b>					
IV				600-900 mg Q8h	
PO				300-450 mg Q6-8h	
<b>Dalbavancin (IV)</b>					
<2 Weeks Remaining	1500 mg x 1	1500 mg x 1	1500 mg x 1	1500 mg x 1	Do not use
≥2 Weeks Remaining	1500 mg on days 1 and 8	1500 mg on days 1 and 8	1500 mg on day 1, then 750 mg on day 8	1500 mg on days 1 and 8	Do not use
<b>*Daptomycin (IV)</b>					
	6 – 12 mg/kg Q24h	6 – 12 mg/kg Q24h	6 – 12 mg/kg Q48h	6 – 12 mg/kg Q48h Outpatient: 3x/wk post-HD; consider 50% higher dose on 72hr interdialytic day (max 12 mg/kg)	6 – 12 mg/kg Q24h

Last updated: 8/13/24  
Last approval date: 8/21/24

Indication	>50 ml/min	30-49 ml/min	10-29 ml/min	<10 ml/min; HD (give after HD)	CRRT <sup>1</sup>
<b>Dicloxacillin (PO)</b>					
250-500 mg Q6h					
<b>Doxycycline (PO/IV)</b>					
100 mg Q12h					
<b>*Ertapenem (IV)</b>					
	1 g Q24h	1 g Q24h	500 mg Q24h	500 mg Q24h	1 g Q24h
<b>Fidaxomicin (PO)</b>					
Initial Infection	200 mg Q12h x 10 days For recurrent infection consider 200 mg Q12h x 5 days, then 200 mg every other day x 20 days				
<b>Fosfomycin (PO)</b>					
Cystitis	3g x 1				
Complicated UTI	3g Q48h				
<b>Gentamicin (IV)</b>					
<b>PK Consult</b>					
<b>Imipenem-Cilastatin (IV)</b>					
Nontuberculous Mycobacteria	1 g Q12h	500 mg Q12h	500 mg Q12h	250 mg Q12h	500 mg Q8h
Severe (ex. Bacteremia, Necrotizing SSTI)	500 mg Q6h or 1 g Q8h	500 mg Q8h	500 mg Q12h	250 mg Q12h	500 mg Q8h
<b>*Levofloxacin (PO/IV)</b>					
Systemic Infection	750 mg Q24h	750 mg Q48h	750 mg X1 then 500 mg Q48h	750 mg X1 then 500 mg Q48h	750 mg x 1 then 500 mg Q24h
Prophylaxis	500 mg Q24h	500 mg x1 then 250 mg Q24h	500 mg x1 then 250 mg Q48h	500 mg x1 then 250 mg Q48h	500 mg x1 then 250 mg Q24h
<b>Linezolid (PO/IV)</b>					
600 mg Q12h <sup>4</sup>					
<b>*Meropenem (IV)</b>					
Systemic Infection	1 g Q8h	1 g Q12h	500 mg Q12h	500 mg Q24h	1 g Q8-12h
CNS	2 g Q8h	2 g Q12h	1 g Q12h	1 g Q24h	2 g Q12h

Last updated: 8/13/24  
Last approval date: 8/21/24

Indication	>50 ml/min	30-49 ml/min	10-29 ml/min	<10 ml/min; HD (give after HD)	CRRT <sup>1</sup>
<b>Metronidazole (PO/IV)</b>					
Systemic Infection	500 mg Q12h				
Fulminant <i>C. difficile</i>	500 mg IV Q8h (in combination with oral and/or rectal vancomycin)				
Brain abscess	500 mg Q6-8h				
<b>Minocycline (PO)</b>					
Systemic Infection	100 mg Q12h				
<i>Acinetobacter, S. maltophilia</i>	200 mg Q12h				
<b>Moxifloxacin (PO/IV)</b>					
400 mg Q24h					
<b>Nafcillin (IV)</b>					
2 g Q4h or 12g over 24h as a continuous infusion					
<b>Nitrofurantoin (PO)</b>					
Macrobid (Cystitis)	100 mg Q12h	100 mg Q12h	Do not use	Do not use	Do not use
Macrochantin (Cystitis)	50-100 mg Q6h	50-100 mg Q6h	Do not use	Do not use	Do not use
<b>*Penicillin G (IV)</b>					
	18-24 million units daily divided Q4h or as a continuous infusion	18 million units daily divided Q4h or as a continuous infusion	12 million units daily divided Q4h or as a continuous infusion	6-12 million units daily divided Q4h-6h	18-24 million units daily divided Q4h
<b>*Piperacillin/Tazobactam (IV)</b>					
	<b>≥20 ml/min</b>		<b>&lt;20 ml/min or HD</b>		<b>CRRT<sup>1</sup></b>
Load	4.5 g x 1 over 3 minutes				
Maintenance	4.5 g Q8h over 4 hours		4.5 g Q12h over 4 hours		4.5 g Q8h over 4 hours
Cystic Fibrosis	4.5 g Q6h over 4 hours		4.5 g Q12h over 4 hours		4.5 g Q8h over 4 hours
<b>Sulbactam/Durlobactam (IV)</b>					
<b>≥130 ml/min</b>	<b>45-129 ml/min</b>	<b>30-44 ml/min</b>	<b>15-29 ml/min</b>	<b>&lt;15 ml/min; HD (give after HD)</b>	<b>CRRT</b>
Sulbactam 1g/ Durlobactam 1g Q4h	Sulbactam 1g/ Durlobactam 1g Q6h	Sulbactam 1g/ Durlobactam 1g Q8h	Sulbactam 1g/ Durlobactam 1g Q12h	Load: Sulbactam 1g/ Durlobactam 1g Q12h x 3 doses Maintenance: Sulbactam 1g/Durlobactam 1g Q24h	Sulbactam 1g/ Durlobactam 1g Q6-8h <sup>5</sup>

Last updated: 8/13/24  
Last approval date: 8/21/24

Indication	>50 ml/min	30-49 ml/min	10-29 ml/min	<10 ml/min; HD (give after HD)	CRRT <sup>1</sup>
<b>Tedizolid (PO)</b>					
200 mg Q24h					
<b>Tigecycline (IV)</b>					
Systemic Infection	100 mg x 1, then 50 mg Q12h				
CRE, <i>Acinetobacter</i> , <i>S. maltophilia</i>	200 mg x 1, then 100 mg Q12h				
<b>Tobramycin (IV)</b>					
<b>PK Consult</b>					
<b>*Trimethoprim/Sulfamethoxazole (PO/IV)</b>					
Cystitis	1 DS tablet Q12h	1 DS tablet Q12h	1 SS tablet Q12h	1 SS tablet Q24h	1 DS tablet Q12h
Skin Soft Tissue	5-8 mg/kg/day TMP divided every 6-12 hours	5-8 mg/kg/day TMP divided every 6-12 hours	Reduce dose by 50%	Reduce dose by 75%	5-8 mg/kg/day TMP divided every 6-12 hours
Systemic Infection (ex. bacteremia, osteomyelitis)	8-12 mg/kg/day TMP divided every 6-12 hours	8-12 mg/kg/day TMP divided every 6-12 hours	Reduce dose by 50%	Reduce dose by 75%	8-12 mg/kg/day TMP divided every 6-12 hours
Meningitis/Nocardia/PJP	12-15 mg/kg/day TMP divided every 6-12 hours	12-15 mg/kg/day TMP divided every 6-12 hours	Reduce dose by 50%	Reduce dose by 75%	8-12 mg/kg/day TMP divided every 6-12 hours
<b>Vancomycin (IV)</b>					
<b>PK Consult</b>					

<sup>1</sup> Drug clearance is highly dependent on the CRRT flow rate. Dosing may be different for more aggressive flow rates.

<sup>2</sup> Consider 2g Q8h for CNS infections or severe gram-negative infections with elevated MIC values

<sup>3</sup> Effluent flow rate ≤2 L/hour: 1.5 g every 12 hour

Effluent flow rate 2.1 to 3 L/hour: 2 g every 12 hours

Effluent flow rate 3.1 to 4 L/hour: 1.5 g every 8 hours

Effluent flow rate ≥4.1 L/hour: 2 g every 8 hours

<sup>4</sup> Consider using higher doses with CRRT for severe infections with MIC ≥2 mg/L

<sup>5</sup> Limited data

### Antivirals

Indication	>50 ml/min	30-49 ml/min	10-29 ml/min	<10 ml/min; HD (give after HD)	CRRT <sup>1</sup>		
<b>*Acyclovir (IV)</b>							
Mucocutaneous (IV)	5 mg/kg Q8h	5 mg/kg Q12h	5 mg/kg Q24h	2.5 mg/kg Q24h	5 mg/kg Q12h		
HSV encephalitis or VZV (IV)	10 mg/kg Q8h	10 mg/kg Q12h	10 mg/kg Q24h	5 mg/kg Q24h	10 mg/kg Q12h		
<b>Cidofovir (IV)</b>							
Consult ID Pharmacy							
<b>Foscarnet (IV)</b>							
	>1.4 mL/min/kg	>1-1.4 mL/min/kg	>0.8-1 mL/min/kg	>0.6-0.8 mL/min/kg	>0.5-0.6 mL/min/kg	≥0.4-0.5 mL/min/kg	<0.4 mL/min/kg
CMV Induction	90 mg/kg Q12h	70 mg/kg Q12h	50 mg/kg Q12h	80 mg/kg Q24h	60 mg/kg Q24h	50 mg/kg Q24h	Not recommended
CMV Maintenance	90 mg/kg Q24h	70 mg/kg Q24h	50 mg/kg Q24h	80 mg/kg Q48h	60 mg/kg Q48h	50 mg/kg Q48h	Not recommended
<b>Letermovir (PO/IV)</b>							
480 mg Q24h (240 mg Q24h if on cyclosporine)							
<b>Nirmatrelvir/ritonavir (PO)</b>							
	>60 ml/min	30-59 ml/min	10-29 ml/min	<10 ml/min; HD (give after HD)	CRRT <sup>1</sup>		
	300 mg nirmatrelvir + 100 mg ritonavir Q12h	150 mg nirmatrelvir + 100 mg ritonavir Q12h	Not recommended	Not recommended	Not recommended		
<b>Indication</b>	>50 ml/min	30-49 ml/min	10-29 ml/min	<10 ml/min; HD (give after HD)	CRRT <sup>1</sup>		
<b>*Oseltamivir (PO)</b>							
Treatment	75mg Q12h	75 mg x 1 then 30 mg q12h	30 mg Q24h	30 mg x 1 then 30 mg post-HD	75 mg Q12h		
Prophylaxis	75 mg Q24h	30 mg Q24h	30 mg Q48h	30 mg x 1 then 30 mg post-HD	75 mg Q24h		
<b>Remdesivir (IV)</b>							
200 mg x 1, then 100 mg Q24h							
<b>*Valacyclovir (PO)</b>							
Orolabial (HSV)	1000 mg Q12h	1000 mg Q12h	500 mg Q12h	500 mg Q24h	500 mg Q12h		
Genital (HSV)	1000 mg Q12h	1000 mg Q12h	1000 mg Q24h	500 mg Q24h	1000 mg Q24h		
VZV Treatment	1000 mg Q8h	1000 mg Q12h	1000 mg Q24h	500 mg Q24h	1000 mg Q24h		

Last updated: 8/13/24  
Last approval date: 8/21/24

Prophylaxis (HSV/VZV)	500 mg Q12h	500 mg Q12h	500 mg Q24h	500mg Q24h	500 mg Q24h	
<b>*Ganciclovir (IV)</b>						
	<b>&gt;70 ml/min</b>	<b>50-69 ml/min</b>	<b>25-49 ml/min</b>	<b>10-24 ml/min</b>	<b>&lt;10 ml/min or HD</b>	<b>CRRT<sup>1</sup></b>
CMV Induction	5 mg/kg Q12h	2.5 mg/kg Q12h	2.5 mg/kg Q24h	1.25 mg/kg Q24h	1.25 mg/kg 3x/week	2.5 mg/kg Q12h
CMV Maintenance	5 mg/kg Q24h	2.5 mg/kg Q24h	1.25 mg/kg Q24h	0.625 mg/kg Q24h	0.625 mg/kg 3x/week	2.5 mg/kg Q24h
<b>*Valganciclovir (PO)</b>						
	<b>≥60 ml/min</b>	<b>40-59 ml/min</b>	<b>25-39 ml/min</b>	<b>10-24 ml/min</b>	<b>&lt;10 ml/min or HD</b>	<b>CRRT<sup>1</sup></b>
CMV Induction	900 mg Q12h	450 mg Q12h	450 mg Q24h	450 mg Q48h	450 mg post-HD 3x/week	450 mg Q12h
CMV Maintenance/ Prophylaxis	900 mg Q24h	450 mg Q24h	450 mg Q48h	450 mg twice weekly	450 mg post-HD 3x/week	450 mg Q24h

### Antifungals

Indication	>50 ml/min	30-49 ml/min	10-29 ml/min	<10 ml/min; HD (give after HD)	CRRT <sup>1</sup>
<b>Amphotericin B Deoxycholate (IV)</b>					
UTI	0.3-0.6 mg/kg Q24h				
<b>Liposomal Amphotericin B (IV)</b>					
Systemic Infection	3-5 mg/kg Q24h				
Mucormycosis	5-10 mg/kg Q24h				
<b>*Fluconazole (PO/IV)</b>					
Cutaneous/ Oropharyngeal	100 – 200 mg Q24h	Load with full dose, then reduce further doses by 50 %	Load with full dose then reduce further doses by 50 %	Load with full dose then reduce further doses by 50 %	200 – 400 mg Q24h
Systemic Infection	400 – 1200 mg Q24h	Load with full dose then reduce further doses by 50 %	Load with full dose then reduce further doses by 50 %	Load with full dose then reduce further doses by 50 %	800 mg Q24h
<b>*Flucytosine (PO)</b>					
	<b>&gt;40 ml/min</b>	<b>20-39 ml/min</b>	<b>10-19 ml/min</b>	<b>&lt;10 ml/min or HD</b>	<b>CRRT<sup>1</sup></b>
	25 mg/kg Q6h	25 mg/kg Q12h	25 mg/kg Q24h	25 mg/kg Q48h	25 mg/kg Q12h
<b>Isavuconazole (PO/IV)</b>					

Last updated: 8/13/24  
Last approval date: 8/21/24



Capsule, IV	372 mg Q8h x 6 doses, then 372 mg Q24h starting 12 to 24 hours after the last loading dose
<b>Itraconazole (PO)</b>	
Dose adjusted based on troughs; first trough should be drawn 10-14 days after starting therapy	
PO Capsule and PO Solution	200 mg Q8h x 9 doses, then 200 mg Q12h
<b>Micafungin (IV)</b>	
Invasive Candidiasis Treatment	100 mg Q24h
Esophageal Candidiasis, Infective Endocarditis	150 mg Q24h
<b>Posaconazole (PO/IV)</b>	
Dose adjusted based on troughs; first trough should be drawn 7 days after starting therapy	
PO Tablet, IV	300 mg Q12h x 2 doses, then 300 mg Q24h
PO Suspension Prophylaxis	200 mg Q8h
PO Suspension Systemic Infection	200 mg Q6h or 400 mg Q12h
<b>Voriconazole (PO/IV)</b>	
Dose adjusted based on troughs; first trough should be drawn 5-7 days after starting therapy	
PO Tablet, PO Suspension	200-300 mg Q12h
IV	6 mg/kg Q12h x 2 doses, then 4 mg/kg Q12h

#### References

1. Heintz BH, Matzke GR, Dager WE. Antimicrobial dosing concepts and recommendations for critically ill adult patients receiving continuous renal replacement therapy or intermittent hemodialysis. *Pharmacotherapy*. 2009;29(5):562-577. doi:10.1592/phco.29.5.562
2. Muilwijk EW, de Lange DW, Schouten JA, et al. Suboptimal Dosing of Fluconazole in Critically Ill Patients: Time To Rethink Dosing. *Antimicrob Agents Chemother*. 2020;64(10):e00984-20. Published 2020 Sep 21. doi:10.1128/AAC.00984-20
3. Lonsdale DO, Lipman J, Livermore A, McWhinney B, Ungerer JPJ, Roberts JA. Amoxicillin-Clavulanate Dosing in the Intensive Care Unit: The Additive Effect of Renal Replacement Therapy in a Patient with Normal Kidney Function. *Chemotherapy*. 2019;64(4):173-176. doi:10.1159/000505057
4. Kalaria S, Williford S, Guo D, et al. Optimizing ceftaroline dosing in critically ill patients undergoing continuous renal replacement therapy. *Pharmacotherapy*. 2021;41(2):205-211. doi:10.1002/phar.2502
5. Soukup P, Faust AC, Edpuganti V, Putnam WC, McKinnell JA. Steady-State Ceftazidime-Avibactam Serum Concentrations and Dosing Recommendations in a Critically Ill Patient Being Treated for Pseudomonas aeruginosa Pneumonia and Undergoing Continuous Venovenous Hemodiafiltration. *Pharmacotherapy*. 2019;39(12):1216-1222. doi:10.1002/phar.2338

Last updated: 8/13/24  
Last approval date: 8/21/24

6. Sime FB, Lassig-Smith M, Starr T, et al. A Population Pharmacokinetic Model-Guided Evaluation of Ceftolozane-Tazobactam Dosing in Critically Ill Patients Undergoing Continuous Venovenous Hemodiafiltration. *Antimicrob Agents Chemother.* 2019;64(1):e01655-19. Published 2019 Dec 20. doi:10.1128/AAC.01655-19
7. Bremmer DN, Nicolau DP, Burcham P, Chunduri A, Shidham G, Bauer KA. Ceftolozane/Tazobactam Pharmacokinetics in a Critically Ill Adult Receiving Continuous Renal Replacement Therapy. *Pharmacotherapy.* 2016;36(5):e30-e33. doi:10.1002/phar.1744
8. Janssen PK, Foudraine NA, Burgers DM, Neef K, le Noble JL. Population Pharmacokinetics of Cefuroxime in Critically Ill Patients Receiving Continuous Venovenous Hemofiltration With Regional Citrate Anticoagulation and a Phosphate-Containing Replacement Fluid. *Ther Drug Monit.* 2016;38(6):699-705. doi:10.1097/FTD.0000000000000330
9. Roger C, Wallis SC, Louart B, et al. Comparison of equal doses of continuous venovenous haemofiltration and haemodiafiltration on ciprofloxacin population pharmacokinetics in critically ill patients. *J Antimicrob Chemother.* 2016;71(6):1643-1650. doi:10.1093/jac/dkw043
10. Spooner AM, Deegan C, D'Arcy DM, Gowing CM, Donnelly MB, Corrigan OI. An evaluation of ciprofloxacin pharmacokinetics in critically ill patients undergoing continuous veno-venous haemodiafiltration. *BMC Clin Pharmacol.* 2011;11:11. Published 2011 Aug 4. doi:10.1186/1472-6904-11-11
11. Wallis SC, Mullany DV, Lipman J, Rickard CM, Daley PJ. Pharmacokinetics of ciprofloxacin in ICU patients on continuous veno-venous haemodiafiltration. *Intensive Care Med.* 2001;27(4):665-672. doi:10.1007/s001340100857
12. Chen J, Li S, Wang Q, et al. Optimizing Antimicrobial Dosing for Critically Ill Patients with MRSA Infections: A New Paradigm for Improving Efficacy during Continuous Renal Replacement Therapy. *Pharmaceutics.* 2022;14(4):842. Published 2022 Apr 11. doi:10.3390/pharmaceutics14040842
13. Xu X, Khadzhyrov D, Peters H, et al. Population pharmacokinetics of daptomycin in adult patients undergoing continuous renal replacement therapy. *Br J Clin Pharmacol.* 2017;83(3):498-509. doi:10.1111/bcp.13131
14. Xie F, Li S, Cheng Z. Population pharmacokinetics and dosing considerations of daptomycin in critically ill patients undergoing continuous renal replacement therapy. *J Antimicrob Chemother.* 2020;75(6):1559-1566. doi:10.1093/jac/dkaa028
15. Eyler RF, Vilay AM, Nader AM, et al. Pharmacokinetics of ertapenem in critically ill patients receiving continuous venovenous hemodialysis or hemodiafiltration. *Antimicrob Agents Chemother.* 2014;58(3):1320-1326. doi:10.1128/AAC.02090-12
16. Fish DN, Teitelbaum I, Abraham E. Pharmacokinetics and pharmacodynamics of imipenem during continuous renal replacement therapy in critically ill patients. *Antimicrob Agents Chemother.* 2005;49(6):2421-2428. doi:10.1128/AAC.49.6.2421-2428.2005
17. Rungkitwattanakul D, Chaijamorn W, Charoensareerat T, et al. Optimal levofloxacin dosing regimens in critically ill patients with acute kidney injury receiving continuous renal replacement therapy. *J Crit Care.* 2021;63:154-160. doi:10.1016/j.jcrc.2020.09.018
18. Hansen E, Bucher M, Jakob W, Lemberger P, Kees F. Pharmacokinetics of levofloxacin during continuous veno-venous hemofiltration. *Intensive Care Med.* 2001;27(2):371-375. doi:10.1007/s001340000836
19. Zheng J, Sun Z, Sun L, et al. Pharmacokinetics and Pharmacodynamics of Linezolid in Patients With Sepsis Receiving Continuous Venovenous Hemofiltration and Extended Daily Hemofiltration. *J Infect Dis.* 2020;221(Suppl 2):S279-S287. doi:10.1093/infdis/jiz566
20. Soraluca A, Barrasa H, Asín-Prieto E, et al. Novel Population Pharmacokinetic Model for Linezolid in Critically Ill Patients and Evaluation of the Adequacy of the Current Dosing Recommendation. *Pharmaceutics.* 2020;12(1):54. Published 2020 Jan 9. doi:10.3390/pharmaceutics12010054
21. Barrasa H, Soraluca A, Isla A, et al. Pharmacokinetics of linezolid in critically ill patients on continuous renal replacement therapy: Influence of residual renal function on PK/PD target attainment. *J Crit Care.* 2019;50:69-76. doi:10.1016/j.jcrc.2018.11.016
22. Curkovic I, Lüthi B, Franzen D, Ceschi A, Rudiger A, Corti N. Trimethoprim/Sulfamethoxazole pharmacokinetics in two patients undergoing continuous venovenous hemodiafiltration. *Ann Pharmacother.* 2010;44(10):1669-1672. doi:10.1345/aph.1P160

23. Carlier M, Taccone FS, Beumier M, et al. Population pharmacokinetics and dosing simulations of cefepime in septic shock patients receiving continuous renal replacement therapy. *Int J Antimicrob Agents*. 2015;46(4):413-419. doi:10.1016/j.ijantimicag.2015.05.020
24. Chaijamorn W, Charoensareerat T, Srisawat N, Pattharachayakul S, Boonpeng A. Cefepime dosing regimens in critically ill patients receiving continuous renal replacement therapy: a Monte Carlo simulation study. *J Intensive Care*. 2018;6:61. Published 2018 Sep 12. doi:10.1186/s40560-018-0330-8
25. Philpott CD, Droege CA, Droege ME, et al. Pharmacokinetics and Pharmacodynamics of Extended-Infusion Cefepime in Critically Ill Patients Receiving Continuous Renal Replacement Therapy: A Prospective, Open-Label Study [published correction appears in *Pharmacotherapy*. 2020 Sep;40(9):987-988]. *Pharmacotherapy*. 2019;39(11):1066-1076. doi:10.1002/phar.2332
26. Flannery AH, Thompson Bastin ML. Oseltamivir Dosing in Critically Ill Patients With Severe Influenza. *Ann Pharmacother*. 2014;48(8):1011-1018. doi:10.1177/1060028014535362
27. Jarrell AS, Crow JR, Strout SE, et al. Valganciclovir Dosing for Cytomegalovirus Prophylaxis in Solid-organ Transplant Recipients on Continuous Veno-venous Hemodialysis. *Clin Infect Dis*. 2021;73(1):101-106. doi:10.1093/cid/ciaa537
28. Roberts JA, Udy AA, O'Donoghue S, Briscoe S, Paterson DL, Lipman J. Clearance of intravenous 5-fluorocytosine during continuous venovenous haemodiafiltration in a patient with hepatosplenic candidiasis. *Int J Antimicrob Agents*. 2009;34(4):383-384. doi:10.1016/j.ijantimicag.2009.05.005
29. Greene RA, Adams KK, Rogers RD, Berard-Collins C, Lorenzo MP. Pharmacokinetics of flucytosine in a critically ill patient on continuous venovenous hemodiafiltration. *Am J Health Syst Pharm*. 2020;77(8):609-613. doi:10.1093/ajhp/zxaa034
30. Williams KN, Bidell MR, Adamsick ML, et al. Therapeutic drug monitoring of flucytosine in a cardiac transplant patient receiving continuous veno-venous hemofiltration and intermittent hemodialysis: A case report. *Transpl Infect Dis*. 2021;23(4):e13575. doi:10.1111/tid.13575
31. Bergner R, Hoffmann M, Riedel KD, et al. Fluconazole dosing in continuous veno-venous haemofiltration (CVVHF): need for a high daily dose of 800 mg. *Nephrol Dial Transplant*. 2006;21(4):1019-1023. doi:10.1093/ndt/gfi284
32. Foscavir. Package insert. Clinigen Healthcare Ltd; 2020.